
 

 

 

  

 

THE SOUTHLAND ECONOMIC PROJECT 

POND-BASED WASTEWATER SYSTEMS 
PREPARED FOR ENVIRONMENT SOUTHLAND 

June 2020 



Stantec  │  Pond-Based Wastewater Systems  │  June 2020 

Status: Final │ Project No.: 310103100 │ Our ref: rSEP_PondSystems Final.docx 

This document has been prepared for the benefit of Environment Southland.  No liability is accepted by 

this company or any employee or sub-consultant of this company with respect to its use by any other 

person. 

This disclaimer shall apply notwithstanding that the report may be made available to other persons for an 

application for permission or approval to fulfil a legal requirement. 

QUALITY STATEMENT 

PROJECT MANAGER PROJECT TECHNICAL LEAD 
[...]
11 Pearson, L., and Rissmann, C. (2018). Tokanui Wastewater Treatment Plant: Assessment of the Physiographic Setting. 

Land and Water Science Report 2019/17. p16. Filed with the evidence for Application APP-20181129 by Southland 

District Council for resource consent to discharge treated wastewater to land and water, and to use land for 

construction of an effluent storage facility, for the Tokanui township sewage treatment system at 118 McEwan Street, 

Tokanui 
12 Evidence of Brydon Hughes for Application APP-20181129 by Southland District Council for resource consent to 

discharge treated wastewater to land and water, and to use land for construction of an effluent storage facility, for the 

Tokanui township sewage treatment system at 118 McEwan Street, Tokanui 

 



 

June 2020 │ Status: Final │ Project No.: 310103100 │ Our ref: rSEP_PondSystems Final.docx 

Page 11 

4. Mid North Island Wastewater Treatment Plants 

4.1 Nature of Sites 

Huntly and Ngaruawahia wastewater treatment plants (WWTPs) are oxidation pond-based systems located 

within about 12km of each other in the Waikato Region. The location of both WWTPs is shown in Appendix 

C. Table 4-1 summarises the two systems. Both WWTPs discharge treated wastewater to fresh water 

(Waikato River), with the discharge being monitored at least monthly throughout the year for nutrients and 

pathogens. 

 

Table 4-1: Overview of Mid North Island Oxidation Pond-based Systems  

Item Huntly WWTP Ngaruawahia WWTP 

Photograph 

  

Residential 

Population (2014) 

7,600 6,400  

Influent 

Characteristics 

• Predominantly domestic wastewater 

plus landfill leachate 

• Regional septage13 receival facility at 

WWTP  

• Reticulated water supply (except Te 

Ohaki) 

• Predominantly domestic wastewater  

• Septage not accepted 

• Reticulated water supply 

Liquid Treatment 

Processes 

• Inlet screen 

• Septage receival plant (screen, 

septage pond, supernatant to inlet) 

• Facultative pond with aerators and 

curtains  

• Maturation pond with aerator 

• UV disinfection  

• Surface-flow wetlands 

• Gravel channels 

NB: 2008 upgrade (Year 3 of monitoring 

period) included a new regional septage 

receival plant. 2013 upgrade (Year 8 – 

UV) included new UV, modified gravel 

beds to gravel channels, and 

remediated wetlands 

• Inlet screen 

• Facultative pond with aerators and 

series of perforated curtains to form 

maturation zones 

• Ballasted flocculation with high rate 

clarification (e.g. Actiflo) 

• UV disinfection  

• Gravel channels 

NB: 2013 upgrade included new UV, 

modified gravel beds to gravel channels, 

and decommissioned wetlands (Year 8 of 

monitoring period) and new Actiflo 

(Year 9) 

 
13 Septage is excrement and other waste material contained in or removed from a septic tank. 



 

June 2020 │ Status: Final │ Project No.: 310103100 │ Our ref: rSEP_PondSystems Final.docx 

Page 12 

Item Huntly WWTP Ngaruawahia WWTP 

Solids Treatment 

Processes 

• Stored in pond 

• Stored in geobags14 (from septage 

pond)  

• Stored in pond 

• Stored in geobags (from Actiflo)  

Discharge Route Limited seepage to ground through base 

of ponds, wetlands and gravel channels 

To freshwater (continuous to Waikato 

River) 

Limited seepage to ground through base 

of pond and gravel channels 

To freshwater (continuous to Waikato 

River) 

 

4.2 Treated Wastewater Quality  

The quality of treated wastewater, in terms of nitrogen (TN), phosphorus (TP) and pathogens (as indicated 

by E.coli), from oxidation pond-based systems at Huntly and Ngaruawahia WWTPs are shown graphically in 

Appendix C and summarised in Table 4-2.  

 

Table 4-2: Mid North Island Oxidation Pond-based System Performance 

Item Huntly WWTP Ngaruawahia WWTP 

Sampling Period 

and location 

• At least monthly for 9 years (June 

2006 to June 2015) 

• At pond outlet (after UV from Year 8) 

• At least monthly for 9 years (June 

2006 to June 2015) 

• At pond outlet (after Actiflo and UV) 

Flow • Lower median daily outflows typical 

in summer (combination of less 

rainfall and higher evaporation) 

• Lower or similar daily outflows typical 

in summer (combination of less 

rainfall and higher evaporation) 

Nitrogen (TN) • Annual TN median of 10-25 mg/L  

• No marked change when septage 

receival plant installed (Year 3) 

• Summer TN median typically higher 

than winter. Opposite to expected 

but coincides with lower outflows (so 

more concentrated discharge) and 

when sludge nutrient release may 

occur 

• Annual TN median varied (25-

35 mg/L) prior to Year 4 summer 

• Annual TN median then reduced to 

10-20 mg/L. Likely due to septage 

being sent to new regional septage 

receival plant at Huntly (Year 3) and 

improved trade waste controls 

• Summer TN median similar to winter 

for domestic wastewater (from Year 

6) 

 
14 Geobags are used for the storage of sludge. They are constructed from porous geotextile material, which sludge is 

pumped into, the solids are retained and liquid filters out over time. 



 

June 2020 │ Status: Final │ Project No.: 310103100 │ Our ref: rSEP_PondSystems Final.docx 

Page 13 

Item Huntly WWTP Ngaruawahia WWTP 

Phosphorus (TP) • Annual TP median varied (4-9 mg/L) 

prior to Year 6  

• Annual TP median then reduced to 2-

4 mg/L. Likely due to new septage15 

receival plant (Year 3) and improved 

trade waste controls 

• Summer TP median typically higher 

than winter, as seen with TN (lower 

outflows and sludge nutrient release)  

• Annual TP median varied (5-9 mg/L) 

prior to Year 6 

• Annual TP median then reduced to 3-

4 mg/L, 1 year later than TN 

reduction occurred (septage15 to 

Huntly, improved trade waste) 

• Annual TP median reduced to 

≤1 mg/L when Actiflo installed (Year 

9) 

• Summer TP median similar to winter, 

as seen with TN  

Pathogens 

(indicator - E.coli) 

• Annual E.coli median of 103-

104 cfu/100mL prior to Year 8 summer 

• No marked change when septage 

receival plant installed (Year 3) 

• Annual E.coli median reduced to 101-

102 cfu/100mL when UV installed 

(Year 8 summer) 

• Summer E.coli median typically lower 

or similar to winter. Different to TN 

and TP pattern as greater sunlight 

exposure (more disinfection) in 

summer   

• Annual E.coli median of 103-

105 cfu/100mL, prior to Year 8 

summer. Slightly higher values seen 

prior to Year 3 (septage to Huntly)  

• Annual E.coli median reduced to 102 

cfu/100mL when UV installed (Year 8 

summer) 

• Annual E.coli median further reduced 

to <101 cfu/100mL when Actiflo was 

fully commissioned (Year 9 summer) 

• Summer E.coli median typically 

similar to winter. Different pattern 

(and higher values) to Huntly, 

possibly due to having one pond 

versus two 

Indicative Annual 

Reduction Based 

on Southland 

Economic Project 

Influent16 

• TN : 50%-80% 

• TP: 40%-70% 

• E.coli: 3 - 4 log (5 – 6 log with UV)17 

• TN : 60%-80% 

• TP: 40%-60% (90% with Actiflo) 

• E.coli: 2 – 4 log (5 – 6 log with UV)17 

 

  

 
15 Septage is excrement and other waste material contained in or removed from a septic tank. 
16 Based on the influent (untreated wastewater) quality discussed in Section 2.3 to the treated wastewater quality 

identified in this report. 
17 “Log reduction” means a reduction of a factor of 10. A single log reduction means to reduce the concentration by a 

factor of 10 (i.e. 100 reduces to 10). A two log reduction is to reduce the concentration by a factor of 100 (i.e. 1,000 

reduces to 10). A three log reduction is to reduce the concentration by a factor of 1,000 (i.e. 10,000 reduces to 10). And 

so on. 



 

June 2020 │ Status: Final │ Project No.: 310103100 │ Our ref: rSEP_PondSystems Final.docx 

Page 14 

5. Upper South Island Wastewater Treatment Plants 

5.1 Nature of Sites 

Bell Island and North Nelson wastewater treatment plants (WWTPs) are oxidation pond-based systems 

located within about 17km of each other in Tasman Bay. The location of both WWTPs is shown in Appendix 

D.  Table 5-1 summarises the two systems. Both WWTPs discharge to the coastal marine area in Tasman Bay, 

with the treated wastewater discharge monitored at least monthly throughout the year for nitrogen and 

pathogens. Bell Island is also monitored at least monthly for phosphorus.  

 

Table 5-1: Overview of Upper South Island Oxidation Pond-based Systems  

Item Bell Island WWTP North Nelson WWTP 

Photograph 

  

Population ~50,00018 (2013 estimate)  ~25,00019 (2018 estimate) 

Influent 

Characteristics 

• Domestic and industrial wastewater 

(about 50/50 from a load 

perspective). 

• Septage20 receival plant within 

network. 

• Reticulated water supply. Water 

restrictions applied if required (e.g. 

2018/19 summer). 

• Predominantly domestic wastewater. 

• Septage not accepted. 

• Reticulated water supply. Water 

restrictions applied if required (e.g. 

2018/19 summer). 

Liquid Treatment 

Processes 

• Inlet screen 

• Grit removal  

• Primary clarifier 

• Pre-treatment plant (aeration basin 

and clarifier, operated as required) 

• Facultative ponds (three in parallel 

with aerators) 

• Maturation ponds (two in series) 

NB: Pre-treatment plant (aeration basin 

and clarifier) used to reduce organic load 

to the ponds. It is not designed to reduce 

TN. 

• Grit removal 

• Step screen 

• Pre-treatment plant (trickling filter 

and clarifier, operated as required) 

• Facultative pond 

• Maturation pond 

• Wetlands 

NB: Pre-treatment plant (trickling filter 

and clarifier) used to reduce sulphides 

and organics as required based on pond 

health. It is not designed to reduce TN.  

 
18 2013 estimate of contribution from Nelson City and Tasman District. 
19 2018 estimate, about half Nelson City’s population. 
20 Septage is excrement and other waste material contained in or removed from a septic tank. 



 

June 2020 │ Status: Final │ Project No.: 310103100 │ Our ref: rSEP_PondSystems Final.docx 

Page 15 

Item Bell Island WWTP North Nelson WWTP 

Solids Treatment 

Processes 

• Stored in pond 

• Digestor / Class A biosolids applied to 

land at Rabbit Island (for primary 

clarifier and pre-treatment plant 

sludges)  

• Stored in pond 

• Thickener / off-site disposal to Bell 

Island (for pre-treatment plant 

sludge) 

Discharge Route Limited seepage to ground through base 

of ponds. 

To seawater (pumped tidal discharge, to 

Tasman Bay). 

Limited seepage to ground through base 

of ponds and wetlands. 

To seawater (pumped tidal discharge, to 

Tasman Bay). 

 

5.2 Treated Wastewater Quality  

The treated wastewater quality, in terms of nitrogen (TN or a surrogate – ratio of TBOD to cBOD), 

phosphorus (TP) and pathogens (faecal coliforms), from oxidation pond-based systems at Bell Island and 

North Nelson WWTPs are shown graphically in Appendix D and summarised in Table 5-2. A discussion on use 

of TBOD:cBOD as a nitrogen surrogate is also given in Appendix D.1.  

Both Bell Island and North Nelson WWTPs discharge to the coastal marine area, and so treated wastewater 

is analysed for faecal coliforms rather than E.coli. To gain a conservative estimate of E.coli, the faecal 

coliform concentrations can be assumed to be the same as E.coli. This estimate is conservative because 

E.coli are a subset of all faecal coliforms. 

 

Table 5-2: Upper South Island Oxidation Pond-based System Performance 

Item Bell Island WWTP North Nelson WWTP 

Sampling Period and 

location 

• At least weekly for 6 years (April 2013 to 

June 2019). 

• Final discharge (maturation pond 2 

outlets).  

• At least monthly for 5 years (April 

2014 to June 2019, weekly for first 4 

years).  

• Final discharge (wetland outlet). 

Flow • Tidal discharge with ponds regularly 

used for flow balancing to limit outflow 

to 25,000 m3/day. 

• Lower median daily outflows typically 

in summer (combination of less rainfall 

and higher evaporation). 

• Tidal discharge  

• Lower or similar daily outflows 

typically in summer (combination of 

less rainfall and higher 

evaporation). 

Nitrogen (TN) • Annual TN median of 15-30 mg/L  

• Summer TN median typically higher 

than winter. Opposite to expected but 

coincides with lower outflows (so more 

concentrated discharge) and when 

sludge nutrient release may occur. Not 

seen in Year 6 summer when water 

restrictions altered industrial loads. 

• Ratio of TBOD:cBOD is often close to 1 

in winter (no nitrification) and >1 in 

summer (nitrification). However, 

nitrifying bacteria are sensitive to high 

inflows (wash-out) or loads (die-off), 

with TBOD:cBOD ratio dropping to 1. 

• TN not routinely monitored  

• Similar but less consistent pattern to 

ratio of TBOD:cBOD at North Nelson 

than Bell Island. Shows nitrification 

within pond systems is variable.  



 

June 2020 │ Status: Final │ Project No.: 310103100 │ Our ref: rSEP_PondSystems Final.docx 

Page 16 

Item Bell Island WWTP North Nelson WWTP 

Phosphorus (TP) • Annual TP median varied (4-8 mg/L) 

• Summer TP median (6-9 mg/L) higher 

than winter TP median (3-5 mg/L). This 

result is likely to be due to combination 

of seasonal variation in industrial 

wastewater composition, lower 

outflows (so more concentrated 

discharge), and when sludge nutrient 

release may occur.  

• TP not routinely monitored.  

Pathogens (indicator 

– faecal coliforms, FC) 

• Annual FC median of 103-

105 cfu/100mL  

• Summer FC median typically 1 log 

(10 times) lower than in winter. Summer 

median typically 103-104 cfu/100mL 

and winter typically 104-105. Likely due 

to greater sunlight exposure (more 

disinfection) in summer.   

• Annual FC median of 103 

cfu/100mL. Lower values to Bell 

Island due to FC reduction within 

wetland   

• Summer FC median typically similar 

to winter in discharge. However, 

lower FC values are seen in pond 2 

outlet in summer than in winter, 

likely due to greater sunlight 

exposure 

Indicative Annual 

Reduction Based on 

Southland Economic 

Project Influent21 

• TN : 40%-70% 

• TP: (-10%)-40% (inaccurate due to 

trade waste) 

• FC: 2 -4 log22 

• TN not routinely monitored.  

• TP not routinely monitored.  

• FC: 4 log22 

 

At North Nelson the wetlands after the secondary oxidation pond typically provide further reduction in 

BOD, TSS and faecal coliforms, which is atypical for wetlands following oxidation ponds. It may be because 

the wetlands are currently unvegetated shallow ponds, essentially acting as an extension of the 

maturation pond. Appendix D shows the monitoring data for BOD, TSS and faecal coliform from the outlet 

of pond 2 and the wetland for the last 5 years graphically.  It is noted, however, that this pattern was not 

seen during the 2019/20 summer (raw data not provided in this report). 

 

  

 
21 Based on the change from the influent (untreated wastewater) quality discussed in Section 2.3 to the treated 

wastewater quality identified in this report. 
22 “Log reduction” means a reduction of a factor of 10. A single log reduction means to reduce the concentration by a 

factor of 10 (i.e. 100 reduces to 10). A two log reduction is to reduce the concentration by a factor of 100 (i.e. 1,000 

reduces to 10). A three log reduction is to reduce the concentration by a factor of 1,000 (i.e. 10,000 reduces to 10). And 

so on. 



 

June 2020 │ Status: Final │ Project No.: 310103100 │ Our ref: rSEP_PondSystems Final.docx 

Page 17 

6. The Southland Situation 

The evidence from the four oxidation pond-based WWTPs from Waikato and Nelson highlight the variability 

in treated wastewater quality achieved by an individual scheme (within a year and from year to year) and 

between schemes located in close proximity geographically (and so experiencing similar climates). This 

variability is due to a wide range of factors over and above the pond design parameters that influence 

the contaminant reduction processes occurring within a pond at a given time. That being said, Table 6-1 